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1.90041 GHz
1.91515 GHz
1.91600 GHz

2.55 dBm
-31.13 dBm
-25.26 dBm

-21.45d8
-18.13dB
-12.26 dB

00:18:54 28.06.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n25 / 20MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 12.40 0B

Ref Level 30.00dBm  OMfset 1240 d8.

Made Sweep sl Mode Sweep seL
Count 100/100 Count 100/100
purious i
Limit ChecY PSS SPURIOUS UNE-ABS 002
Line _SPUROUS_LINE_ABS_0d2 Line _SPUR{OUS_LINE_ABS_0q2
0 20
10 10 dBm
o o o — e = e T 0 dBaivtery 1t A S T A R
] f T
/ | 4 |
| |
| \ foas |
I l
30 T T {50 dBm . T M +
W"M - oy M
& 60 dBr
1,84 GHz 3003 pts 3.0 MHz/ .87 Ghz || [ 1.895 Ghia 00 pis 3.0 Wbia] TG
2 Result Summa 2 Result Summa

1.840 GHz 1849 GHz 1.000 MHz

-29.14 dBm

-16.14 dB

1.885 GhHz 1915 GHz 100.000 kHz 1.89793 GHz 1.90 dBm -28.10dB
1.849GH: 1850 GHe 200000 kiiz -34.19.dBm -21.19 db 1915 GHz 1916 GHz 200.000 kiz 191598 GHz -33.75 dBm -20.75 dB
L850 GHe 1970 GH: 100,000 kiiz 157dBm 2o 1916 GHz 1.925 GHz 1.000 Miz 191678 GHz -27.61 dBm 14,61 dB
e BN CGE ey D g
00:18:04 26.06.2022 00:20:07 28.06.2022
FR1 n25/20MHz / DFT-s-OFDM / 64QAM / Full RB
Lowest Band Edge Highest Band Edge
- o B
Reflevel 3000 dBm  Offset 12408 Mode Sweep saL RefLevel 3000d8m  Offset 124008 Mode Sweep saL
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
0 —— — - e — o O e e e R ot DI e T T
[ |
10 I | E !
SPURIOUS_LINE_ ABS 002 ‘
-20dBm . - ‘| ! o l
30 i I‘ 30 dBnr T Vel T
i Sostiasion m Uiy ¢ | N
S \m
60 60 dBor
1.84 GHz 3003 pes 0 MHz/ 1.87 GHz 1.895 GHz 5003 pts .0 MHz/ 1.925 GHz
2 Result Summa:

1,840 GHz 1849 GHz 1.000 MHz 1.84767 GHz -32.15 dBm -19.15 dB

1.849 GHz 1.850 GHz 200.000 kHz 1.85000 GHz -35.93 dBm -22.93 dB

1.850 GHz 1.870 GHz 100.000 kHz 1.867 09 GHz 0.72 dBm -29.28 dB
e

08:17:42 2B.06.2022

1.895 GHz 1.915 GHz
1.916 GHz

1.925 GHz

1.89904 GHz
1.91537 GHz
1.91629 GHz

0.98 dBm
-36.12 dBm
-29.99 dBm

Ready

100.000 kHz
200,000 kHz
1.000 MHz

1.915 GHz
1.916 GHz

T
== o020

00:20:22 28.06.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n25 / 20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 12.40 0B

Made Sweep

1.840 GHz

1849 GHz

s Reflevel 30.00cBm Ofiset 12.40d Mode Sweep set
Count 100/100 Count 100/100
1 Spuris s
Limit Chee¥ P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
0dBr ry .
¢ = o 7 T A e Y SRR VSR e
{ i A ‘I
! | f B
| | L I
30 l t 0 dBrr l
| |
-0 / ‘l A | Moy,
el - |
e Y b
& 60 dBr
LA Ghe 3003 pis. 3.0 VHz/ 1,87 GHa || [7.835 Gha 6003 pis 3.0 b/ 1.925 GHz
2 Result Summa 2 Result Summa

1.895 GHz
1.915 GHz
1.916 GHz

1.915 GHz
1916 GHz

00:16:58 2B.06.2022

1,840 GHz 1849 GHz 1.000 MHz 1.84864 GHz -24.58 dBm -11.58 dB

1.849 GHz 1.850 GHz 200.000 kHz 1.84946 GHz -28.49 dBm -15.49 dB

1.850 GHz 1.870 GHz 100.000 kHz 1.867 99 GHz 0.11 dBm -29.89 dB
e

1.925 GHz

100.000 kHz
200,000 kHz
1.000 MHz

1.89733 GHz
1.91546 GHz
1.916 28 GHz

1.000 itz -33.71 dém -2.11d8 1.895 GHz 1.915 GHz 100.000 kHz 1.89719 GHz -0.97 dBm -30.97 dB
1849 Gtz 1850 Gtz 200000 kiiz -33.45 dBm -26.45 db 1915 GHz 1916 Gtz 200,000 kHz 1.91541 GHz 43.28 dBm 3028 dB
1850 GHz 1870 Ghz 100,000 kiz -1.14 dBm -31.14 B Yot o Yass o o e 19135 eHa o B
sy D o U002 O
: a0
00:17:19 26.06.2022 00:20:40 28.06.2022
FR1 n25/20MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
e - [58 = =
Reflevel 3000 dBm  Offset 12408 Mode Sweep saL Reflevel 3000d8m  Offset 124008 Mode Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions 1 Avg
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
a — T — | | | R C A S v S,
10 I " 4 |
20 dBm - | } F B
1
. i PO il I ..”
30 T <30 dBr ' . !
e e | ! M
-40 “\\‘
0 60 dmr
1.84 GHe 3003 pts 0 MHz/ 1.7 GhHz | 1,595 GHz 6003 pts .0 MHz/ 1.825 GHz
2 Result Summa:

0.10 dBm
-30.04 dBm
-24.67 dBm

.04 dB
1167 dB

00:21:03 28.06.2022

Ready

T
== Tooarm
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e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG1IN1011C

Conducted Spurious Emission

FR1 n25/5MHz / DFT-S OFDM / QPSK / 1RB1
Middle Channel

Lowest Channel

Ref Level 0.00 dBim

1 Spurious Emissiens

Offset 12.40 dB

Mode Auto Sweep

6L Ref Level 0.00 dBm

Count 100/100

Offset 124048

Mode Auto Sweep

6L
Count 100/100

&0 &0
70 dBm 70 de
-80 -80
90 a0
30.0 MHz 52006 pts 185 GhHz/ 19.5GhHz | [ [ 30.0 MHz 52006 pts 1.95 GHz/ 19.5 GHz
2 Result Summar 2 Result Sum mar
30.000 Mz 1.000 GHz 1.000 Mz 35.21245 MHz -41.83 dBm -28.83 dl 30.000 MHz 000 GHz 1.000 MHz 34.57001 MHz -41.90 dBm
1.000 GHz 1.840 GHz 1,000 MHz 1.80273 GHz -43.13 dBm -30.13 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83801 GHz -43.01 dBm
1.920 GHe 3000 GHe 1,000 MHz 2.98070 GHz -41.98 dBm -28.98 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.98286 GHz -4212 dBm
3.000 GHz 9,000 GHz 1.000 Mz 7.49350 GHz -37.52 dBm 245248 3.000 GHz 9.000 GHz 1.000 MHz 7.49510 GHz 37.63 dBm
9.000 GHz 13.000 GHz 1,000 MHz 11.20078 GHz -43.19 dBm -30.19 dB 9.000 GHz 13.000 GHz 1.000 MHz 11.18918 GHz -43.37 dBm
13,000 GHz 19.500 Gz 1,000 MHz 18.90269 GHz -39.76 dBm -26.76 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.92089 GHz -39.52 dBm
Tea0n P o

23:01:38  27.06.2022

Ready

[T & 7

o138

23:00:06 27.06.2022

Highest Channel

Ref Level 0.00 dBim

1 Spurious Emissions

Offset 12.40 dB Mode Auto Sweep

6L

Count 100/100

60
<70 dm
80
90
30.0 MHz 52006 pts 1.95 GHz/ 18.5 GHz
2 Result Summ:
30,000 MHz 1.000 GHz 1.000 MHz 34.000 25 MHz -41.71 dBm -28.71dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83801 GHz -43.13 dBm -30.13 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.996 63 GHz -41.94 dBm -28.94 dB
3.000 GHz 3,000 GHz 1.000 MHz 7.49670 GHz -37.67 dBm -24.67 dB
9.000 GHz 13.000 GHz 1,000 MHz 11.20918 GHz -43.32 dBm -30.32 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.901 82 GHz -39.83 dBm -26.83 dB

Ready

7795
[T &

22:58:15 27.06.2022
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seasran 0. FCC RADIO TEST REPORT Report No. : FGIN1011C
Frequency Stability
Test Conditions FR1 n25 (BPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —
°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0007
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0001
-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0048
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0010

Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 An25-29 of 29
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n38

Peak-to-Average Ratio

Mode FR1 n38 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.36 5.14 5.92 6.38 PASS
Mode FR1 n38 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.40 PASS
TEL : 886-3-327-3456 Page Number : An38-1 of 21

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Ref Level 3000 dBm  Offset 126046 * AnBW 30 MHz RefLevel 3000 aBm  Offset 128008 = AnBW 20 MHz
G
S -"—.‘_
1E02- \\ TE0]
X 4
1I {
teoa , ros |
|
i |
‘ |
EERIT i s T | (SIS T P TR
2 Result Summa Samples: 20000 |2 Result Surnm: Samples: 20000
23.44 dBm. 28.06 dBm 4.62 dB 1,96 dB 33648 4,36 dB 466 dB = 22.79 dBm 25.26 dBm 5.47 dB 2.40 dB 4.22 dB 5.14 dB 536 dB
[T ] o o wesuring. EEANRENNE oy Do
Ref Level 3000 dBm  Offset 126046 * AnBW 30 MHz RefLevel 3000 aBm  Offset 128008 = AnBW 20 MHz
o . e
e
v \
TE04 . 04 |
\‘ i
1
EERIT i s T | (SIS T P TR
2 Result Summa Samples: 20000 |2 Result Surnm: Samples: 20000
21.90 dBm. 28.21 dBm 631 dB 2.78 4B 4.78.dB 5.92 dB 6.28 4B = 21.38 dBm 25.14 dBm 6.76 dB 2.54 dB 4.98 dB 538 dB 6.76 dB
i NN & O Vo OENMEE S 0

Ref Level 30,00 dBn ffset

125008 = AnBW 20 MHz
- an Man MessTime  Tms
TREFP

1E02.

1E04:

CF 2.595 GHz
2 Result Summ:

Wean Pwr + 20,00 dB
Sarmples: 20000

19.26 dBm 27.10 dBm 7.85 dB 25440 51048

6.40 3B 74248
mmm

Wasuring

. Darnn
13:25:00 27.07.2022

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG1IN1011C

26dB Bandwidth

Mode FR1 n38 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz 40M
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH 18.78 28.05 38.36
Mode FR1 n38 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 19.30 19.22 29.13 29.07
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 19.14 19.14 28.95 28.89
BW 40MHz
Mod. QPSK 16QAM
Middle CH 40.36 40.44
Mod. 64QAM | 256QAM
Middle CH 40.28 40.28
TEL : 886-3-327-3456 Page Number : An38-3 of 21
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seanran as. FCC RADIO TEST REPORT Report No. : FG1IN1011C

FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

v R |
- Arr 008 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep Count 106/100
.
e e T T
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T
ey R w T

13:26:08 27.07.2022
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13:29:20 27.07.2022 13:29:38 27.07.2022
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seanran as. FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n38 / 30MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spectrum
RefLevel 30,00 dBn Offset 1250 08 = REW 300kHz saL

- are 3008 SWT 101 ms = VBW 1wz Made Auto Sweep Count 100/100

0

e A SRS Loy "
0 P SV ICHY -
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.
T T T

(CF 2595 GHz 1001 prs 0 MHz/ Span 60.0 MHz
[2 Marker Table

M 1 2595539 GHz 13.85 dBm ndB 26.0 dB

m 1 2.580 495 GHz 14.38 dBm nd8 down BW 28.05 MHz

12 1 2608546 GHe 1360 dBm QFactor

T
ey R e

13:09:58 27.07.2022

FR1 n38 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 1250 08 = REW 300kHz
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1 Frequency Sweep
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seanran as. FCC RADIO TEST REPORT Report No. : FG1IN1011C

FR1 n38 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum
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FR1 n38 / 40MHz / CP OFDM / Middle Channel / Full RB
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seamancas. FCC RADIO TEST REPORT

Report No. : FG1IN1011C

Occupied Bandwidth

Mode FR1 n38: OB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz 40MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH 17.85 26.81 36.01
Mode FR1 n38: OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 18.17 18.16 27.81 27.78
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | B64QAM | 256QAM
Middle CH 18.19 18.16 27.88 27.79
BW 40MHz
Mod. QPSK 16QAM
Middle CH 37.94 38.06
Mod. 64QAM | 256QAM
Middle CH 37.99 37.98
TEL : 886-3-327-3456 Page Number : An38-7 of 21
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seanran as. FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn Offset 1250 08 = REW 300kHz
3006 SWT 101 ms = VBW 1 MHz Mode Auto weep
Bandwidth

seL
Count 106/108
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